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Parts List for CL-75 (L626D)

11.Parts List Assembly
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Parts List for CL-75 (L626D)
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Page 3 Parts List for CL-75 (L626D)
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No.
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23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
11
42
43
44
45
46
AT
48
19
50

Part No.
GB70-85
C6246B-101079
C6246B-101079-1
C6246B-101078
GB278-89
GB70-85
C6246B-101080
GB812-88
GB858-88
GB1096-79
RUN6246-101011
HG4-692-67
GB70-85
GB278-89
C6246B-101024
C6246B-101024-1
GB893.1-86
GB278-89
GB894.1-86
C6246B-101025
C6246B-101026
GB1096-79
C6246B-101027
C6246B-101028
GB278-89
C6246B-101029
C6246B-101030
C6246B-101031
GB278-89
C6246B-101032
C6246B-101033
C6246B-101035
GB278-89
C6246B-101034-2
GR3452 1-82
RUN6246-101019-1
GB893.1-86
GB278-89
C6246B-101034-2
GB3452.1-82
RUN6246-101019-1
C6246B-101037
GB893.1-86
GB894.1-86
C6246B-101036
C6246B-101042
C6246B-101044
RUNG6246-101082-1
C6246B-101049-1
C6246B-101050

Parts List for CL-75 (L626D)

Name

Socket Head Cap Screw

Bearing Cover
Bearing Cover Seal
Spline Shaft

Ball Bearing

Socket Head Cap Screw

Input Shaft
Round Nut
Lock Washer
Flat Key

Belt Pulley
Dil Seal

Socket Head Cap Screw

Ball Bearing
Bearing Cap
Bearing Seat Seal
Snap Ring

Ball Bearing
Snap Ring
Spacer

Gear

Flat Key

Gear

Spacer

Ball Bearing
Gear

Gear

Gear

Ball Bearing
Gear

Gear

Spline Shaft

Ball Bearing
Washer

O-Ring
Protection

Snap Ring

Ball Bearing
Washer

O-Ring
Protection Cover
Spline Shaft
Snap Ring

Snap Ring

Gear

Cam Lock for D1-8
Screw for D1-8
Spring

Spindle

Cam Screw for D1-8

09/09/2014

Specification Qty.
M6x%20 4

80205
M6%16

M30x1.5
8x40
PD40x62x12

M6x30
1080908

62
80306
30

8x70

80205
80206

80305
56%2.65

62
80305

56%2.65

62

1
]
]
1
3
1
|
]
]
]
1
4
]
]
]
]
1
1
|
]
]
1
3
2
1
1
1
]
1
1
]
]
1
1
]
|
1
|
1
1
1
1
75 2
|
6
6
6
]
6
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No.

5l
52
53
54
55
56
57
58
59
60)
61
62
63
64
65
66
67
68
69
70
71

81

52
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100

Part No.
GB70-85
C6246B-101051
C6246B-101051-1
GB297-84
C6246B-101048
C6246B-101047
C6246B-101069
GB278-89
C6246B-101065
GB278-89
GBR94.1-86
GB278-89
GBR9%4.1-86
GB1096-79
C6246B-101054
Co6246B-101064
GB1096-79
C6246B-101058
GBR94.1-86
C6246B-101059
C6246B-101060
(6246B-101061
GB1235-76
RUN6246-101048
GB70-85
C6246B-101060-1
GB278-89
C6246B-101063
C6246B-101063-1

TB278-89
HG4-692-67
GB1095-79
GB70-85
C6246B-101067
C6246B-101067-1
(GB278-89
GB70-85
C6246B-101068
C6246B-101068-1
GB70-85
C6246B-101074
624610101074-1
GB79-85
GB276-89
C6246B-101077
GB1096-79
(GB894.1-86
C6246B-101076
GB1096-79
(GB894.1-86

Parts List for CL-75 (L626D)

Name
Socket Head Cap Screw
Front Bearing Cover
Front Bearing Cover Seal
Ball Bearing
Gear
Gear
Shaft
Ball Bearing
Shaft
Ball Bearing
Snap Ring
Ball Bearing
Snap Ring
Flat Key
Gear
Output Shaft
Flat Key
Gear
Snap Ring
Spacer
Stationary Pulley
Stationary Pulley Shaft
O-Ring
Spacer
Socket Head Cap Screw
Brass
Ball Bearing
Bearing Seat
Bearing Seat Seal
Ball Bearing
Oil Seal
Flat Key
Socket Head Cap Screw
Bearing Cover
Bearing Cover Seal
Ball Bearing
Socket Head Cap Screw
Bearing Cover
Bearing Cover Seal
Socket Head Cap Screw
Lock Nut
Brass
Socket Head Set Screw
Ball Bearing
Gear
Flat Key
Snap Ring
Gear
Flat Key
Snap Ring

Specification Qty.

M6x40
D1-8

D2007124E

80205

80205
30
80205
30
836

840

30

30=x2.4
M6x16

80206

1080908
PD40x62x12
6x28
M6x20

80205
M6x16
80305

M6x16
M10x10
120

8x20
52

10x80
438

5
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No.
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150

Part No.
C6246B-101039
GB1096-79
GB79-85
C6246B-101041
GB297-84
C6246B-101028
GB278-89
GB79-85
GB1096-79
C6246B-101046
C6246B-101046-1
C6246B-101045
C6246b-101045-1
(GB894.1-86
C6246B-101052
GB1096-79
C6246B-101053
C6246B-101066
C6246B-101070
C6246B-101071
C6246B-101072
C6246B-101075
C6246B-101075-1
GB79-85
C6246B-101073
GB894.1-86
C6246B-101040
C6246B-101038
C6246B-101036-1
GB1096-79
GB278-89
C6246B-101056
GB894.1-86
GB1096-79
C6246B-101057
GB1096-79
C6246B-101055
GB70-85
C6246B-101098
C6246B-101006
GB827-85
C6246B-101007
C6246B-101018
C6246B-101012-1
R51-5A
RUN6246-101100
RUN6246-101099
C6246B-101079
C6246B-101005
RUN6246-101065

Parts List for CL-75 (L626D)

Name

Gear

Flat Key

Socket Head Set Screw
Gear

Ball Bearing

Spacer

Ball Bearing

Socket Head Set Screw
Flat Key

Lock Nut

Brass

Lock Nut

Brass

Snap Ring

Gear

Flat Key

Gear

Gear

Gear

Shaft Ring

Oil Ring

Rear Bearing Cover

Rear Spindle Bearing Cover Seal

Socket Head Set Screw
Balance Block
Snap Ring
Gear

Gear

Flat Key

Flat Key

Ball Bearing
Gear

Snap Ring

Flat Key

Gear

Flat Key

Gear

Socket Head Cap Screw
Plate

Plate

Rivet

Plate

Lever

Fork

Qil Sight Glass
Plate

Plate

Gear

Gear

Shaft

09/09/2014

Specification Qty.

8x32
M8x10

D2007122E

80205
M10x16
10x90

30

8x70

Mo6x8

34

8x90
80205

48
6x56

8x90

M16x55

2x5

A20

]

1
3
1
1
3
2
1
1
1
1
1
1
2
1
1
1
1
|
1
1
]
1
4
2
2
]
]
2
1
1
1
2
1
1
]
1
3
1
1

15

1
1
1
1
1
1
1
1
1
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No.

=

151
[52
153
154
155
156
157
158
159
160
161

[62
163
164
165
166
167
168
169
170
171

172
173
174
175
176
177
|78
179
180
151

18]

182
183
184
185
|86
187
|88
189
190
191

192
193
194
195
196
197
198
199

Part No.
C6246B-101008
(GB894.1-86
C6246B-101009
GB879-86
C6246B-101017-1
RUN6246-101080
GB79-85
GB1235-76

RUN6246-101070-1

RUNG6246-101088
GB77-85
C6246B-101010
RUN6246-101065
GB1096-79
RUN6246-101071
RUN6246-101067
RUN6246-101072
1.307/30
GB1235-76
GB79-85
GB879-86
(C6246B-101005
C6246B-101004
C6246B-101003
C6246B-101002
C6246B-101023
RUNG6246-101083
GB879-86
(C6246B-101021
C6246B-101022
C6251A-04-01 -
C6256A-04-01
C6246B-101012
GB894.1-86
C06240B-101005-1
C6246B-101004-1

RUN6246-101077-1
RUN6246-101065-1
RUN6246-101077-2

GB1096-79
GB879-86

RUN6246-101077-3

GB1096-79

RUNG6246-101077A

C6246B-101017
C6246B-101016
C6246B-101015
GB1235-76
C6246B-101082
GB1527-79-M-T3

Parts List for CL-75 (L626D)

Name
Fork
Circlip
Lever
Spring Pin
Shaft
Pin
Socket Head Set Screw
O-Ring
Washer
Screw
Socket Head Set Screw
Lever
Shaft
Flat Key
Handle
Fix Plate
Lever
Knob
O-Ring
Socket Head Set Screw
Spring Pin
Gear
Gear
Cover Dress
Headstock Cover
Shaft
Plug
Spring Pin
Fork
Lever
Headstock
Headstock
Fork
Circlip
Gear
Gear
Handle
Shaft
Block
Flat Key
Spring Pin
Lever
Flat Key
Handle
Shaft
Lever
Fork
O-Ring
Protection
Brass Tube

Specification Qty.

10

5x%26

M10x25
22x2.4

M8x8

5x12

BM10

20x2.4

Mo6x6
5%26

5x30

12

5x12
4x20

5%12

68x3.1

4x0.75

.__._.._.,_n».—-_-HM.._-_.._..._-—-.—o-—-\—.at\).—o»—.—.-a.—.-._.qp...ww..._.._.._..a,._._.woxlwt\}u‘ww_mc\m_hmmw b
[, —_— U
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No.
200
201
202
203
204
2056
206
207
208
209
210
211
212
213
214
215
216
217
218

Part No.

GB70-85
C6246B-101084
B1061C

15326C
GB1527-79-M-T3
C6246B-101081
GBB80-85
GBB80-85

25567

B145C
C6246B-101086
GB52-2
SNBY2.510.5
C6246B-101087
GB1527-79-M-T3
25568

25677

GB52-2
Wu-16x180-]

Parts List for CL-75 (L626D)

Name

Socket Head Cap Screw

Manifold

Double Taper Sheath
Tie-in

Brass Tube

Gear

Screw

Screw

Tie-in

Double Taper Sheath
Conjunctional Block

Washer

Motor

Conjunctional Block

Brass Tube

Tie-in

Double Taper Sheath
Washer

Filter

09/09/2014

Specification Qty.

M5x25 2
1

11

11

8x0.75 1
1

M6x12 2
M6x16 1
2

2

1

14 2
M14x1.5 1
1

10x0.75 1
2

2

18 1

1
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Ref.

PO bt b ok bt ek bk e e ok
O WO =1 U .o

(3]
Yt

LN et O D00 =] LN b L) B —

Parts HNo.

102001-00
C6251A-05-02
102003-00
102064-00
102001-00-01
102004-00
102005-00
102006-00
102007-00
102008-00
102001-00-02
102009-00
102010-00
102001-00-03
102001-00-04
102011-00
102001-00-05
102001-00-06
C6251A-05-03
102001-00-07
«102013-00
102001-0u-038
102001-00-09
102014-01
102001-00-10
102015-00
102016-00
102017-00
102018-00
102018-00
102001-00-11
102001-00-12
102020-00
102001-00-13
102021-00
102001-00-14
102022-00
102001-00-1%
102001-00-186
102023-00
102024-00
102001-00-17
102025-00
102001-00-18
102026-00
102027-00
102028-00
102029-00
102030-00
102031-00
102032-00
102033-00
102034-00
102035-00
102036-00
102037-00
102038-01
102039-00
102001-00-19
102001-00~-20
102040-00

Parts List for CL-75 (L626D)

Description Ho.
OFF/MC
GEAF BONeuniwess s men sowi oot mes ga sy i
Eront COVBFesvwswos si s i@t on s s 1
Gear-Drive Bevel ... ....... ... ..... 1
Fixed Pin. ..o .. 1
Pin-Split....... 02.5. . i 5
Claw~-Shifer....... e, 1
I R T O 1 o ]
Claw=ShTITEr s vsme s o imismesmwisisss o
Claw=SH Il r o e iomes oo ssmas sy 1
Clav-ShiTer:vesniwssm: biocsmuspwais i
Spring Pin OB .vwiasswssmeswssus o 2
Cam SHIftePermenes s mus@eg o e eges 1
H-Shaft..... Eono i o S @ R G B E B S O e ¥ 1
Socket Set Screw M8XP1.25%8L......1
0=Ring PlBismecvimvacsmsssomisssy ?
! [T 1 s R e O T T T E B
Spring Pin OBX38L................ ‘
Socket Set Screw MG6XP1.0X20L..... z
Collar-Linkage. ... ... .iieinon.. 2
Socket Cap Screw HBXP1.0X16L..... 6
Cap=R BBt oo i o g g waems s e v v v 0w » 1
0il Seal TCZO0X40X L0 o vowswmss s s 1
Ball Bearing #6204............... 1
BEAF s wrmeaw s W < il W N s 1
Snap Ring ShPS . .2\ 2.cicaiimnes 1
GRar . ... . ook S\ NPT v s s ussn e 1
Gean® . . ac\ S NN o g i sabs e n s 1
FoaraPAN \\\ . o . a.iwaiEaes 1
(OAP  h ide o e v v et 1
S P 1
Ball Bearing #6004............... 3
snad Ring STH20 .. ciwosmwsswosnman 4
GO AE . o s S5 e G s 0§ 8 5§ 6 0 5 B & w3 1
Kay BXOX20L: «iveswenvimiacmorenns 2
G-Shaft .. e e et 1
Bal] Bearing HB003............... 1
............................... 1
aockut Head Cap Screw M6XP1.0X12L.6
0-Ring P36.....c i 2
EeShal b . s sshresmaagaamenmass s 1
T I T Y T T sy 1
Ball Bearing HROZO3......... .c.0.. 2
D-Shaftb.. et ens 1
Key OXBXI4BL.. . sciwapuivvamnnmnnss 1
GOIAIT" v« o o e oot on 5 6 6 10818 3 & 5w w W rwiier e okl 6 4 1
[ N G N R RS L L 1
P R T L 1
P P TR E L 1
e | D TP 11 LR R 1
G [ v s o 5 om0 0 0 8 e e 0 o emy T 1
AP v« wmompr i 55§55 % v m it w5 RAEE ®0 S 1
BRI s o o iyo 8 men GG H B wima i B RIS S 1
BB s s om0 m o 55 8 § 95 & 0w s B R 8 8 e 1
LB AT - e o oo 55 ed 3w e a B R s 1
R T T TR L E DL S 1
GEAF ; s vman smeifiimesssnmunamifase 1
GEAT ¢ viwsmug LU RE@E S sap @Bt o0 !
Foll AL By swan compr@gmpemmesmunamnis E
Snap Rifg ST, ..siewmesswmurrmnre “
Thrust Rearing HS1104...........- 2
Cap. L smEcwvswmemwnd L

09/09/2014
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102.
103.
104.
105.
106.
19% .

109.
111.

[EE R
b ek

1S WU e e
FTE . N .

Parts HNo.

102001-00-21
102041-00
102042-01
102043-00
102001-00-22
102001-00-23
102044-00
102045-00
102046-00
102048-00
C6251A-05-04
102047-00
102050-00
102073-00
102001-00-24
C6251A-05-05
102001-00-25
102060-00
102065-00
102055-01
102062-02
102058-00
102001-00-26
102001-00-27
102063-00
102001-00-28
102001-00-29
102001-00-30
102053-00
33-3009-00
102001-00-30
33-3009-01
102001-00-31
102001-00-32
102001-00-33
102001-00-34
102001-00-35
102071-00
102074-00
102075-00
102066-00
102067-00
102068-00
102077-00
102069-00
102069-01
102070-01
102088-00
33-3009-00
102001-00-37
102001-00-38
102001-00-39
102001-00-40
102001-00-41
102001-00-42
102001-00-43
102001-00-44
102001-00-45
102001-00-46
102001-00-47
102001-00-48

Parts List for CL-75 (L626D)

Description No
OFF/HC
Ball Rearing #6004DV.............. 3
C-Shaft. . it e e e e e e e e e 1
T T L T T 1
ClEEeH . . cimeosmamsmawasmsnmymes @gs ws 1
Kev AXAX20L. .. ... ... ... . 2
Ball Bearing #6005................ 2
A=Shalt . o e e e e e e e 1
(1IN 1 A 1
VR o e i v o smrms o ims m me 5 oy v 5 o & 8 68 7 ¥ B W B ¥ W 1
(T ol e i e S N TRk ]
B-Shal . v s s me e 3 G a B G S AR S g ]
i e v v v s o e s g veom B W R IE G E S 1
0] DU AR S S S S L L 1
Fio B o o s e o i o oo 5 cnn ot ims ot m #ia w B BEE BB R 8 3
Ball Bearing #6004................ 1
S BT & o o i it & 50 & w6 e b e S e s e e % e 1
Spring Pin OBX30L................. 1
Gear-Drive Bevel.... ... ... 1
T o T T T A 3
R AP, o . o i BT W R AR E N R G R B w0 e e 1
T e - T T R R 1
Hebent PlaER: .owom i s my s o ¢ am »m 1
D-Rinmg P2B....veceiineaanasninns 1
D-Ring Pl2.. .. voneionnnneasan ]
Selecting Dial. . v, 1
Steel Ball........ 28 9| G\ 5 DR 4
SPrlng 2. Y 0N A et 1
Socket Set Screw MB8XP1.25X8L...... 1
TTE A . B T 1
I I R 1
Socket Set Screw MBXP1.0X20L...... 1
=R I 1
Koy GXBX2BL. . smeememe vy oussmamas 1
Plate. .o e e e en e nnsaneonsenes 1
Socket Set Screw M8XP1.25X35L..... 1
Socket Set Screw M8XP1.25X25L..... 3
SPFPiNE. cvevveeennannsosnns e o s e o 3
Detent Plate....coovueneninnanen LA |
Detent Plate....ooueeenmnnnnnnennn 1
Detent Plate.....cuoeeveeiennnnennn 1
[ S I IR 1
AT B . o e e e ennsassaasasasssans e 1
L T R 1
ChE P o v v oo #8508 008 o ww w w838 1
FOrK..ooeivoeaonnooaanunesnamennens 1
o < T 1
POPK . swsasmmsnsmaman fai@asssanssesss 1
Socket Cap Screvw M8XP1.25X20L..... 3
P N I R R 3
Koy GEBXIGL..weemsminssmoanmasmaing 3
0-Ring P16.....ccncanrrmnmmenrnnrs 3
0-Ring P30.....inmammnnenneeene s 4
Socket Head Cap Screw M8XP1.25X10L.7
Cross Recessed Head Screw H3XP0.5..4
PlABB . v wnmps efimsmenvamenasainress 3
PLAEB o oo mn s 8% 3% 608w ws e ¥ EAEES0 1
0il Sight Glass......currnmanrnerr 1
PIAEB ;g mamamed §@ g eoennmntfERE 1
Bl ¢ 0 5 6 50 s 8 o e om o B BEE 5 00 % i w wam g B F B 1

Cross Recessed Hea
TC 20X40X8

0il-Seal

09/09/2014



Page 14 Parts List for CL-75 (L626D) 09/09/2014

Ref. Parts No. Description No.
No.

118. 102001-49 Knob...eesenes v Som pm mi wiil
119. 102072-00 ShafCesusnwinswwesn s
120, 102001-50 G o P T T TN -
121. 102056-01 LeVer. . eeeteonss w W e 3
122, 102001-51 SCYEWas o s % 56 07 55 e a0
123. 102001-52 SCreW..ceeenveas P |
124, 102062-03 SpACersvevnneasnamswiwnl
126. 102001-54 BOLEWa 5 o aw wow v ma o w6 ik
127, 102001-55 Drain PlUQ..cseeceaesal

128. C6251A-05-06 TOD COVEL', « vin s oyw a6 %% @ 1
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No.

= o N o—

B £ R e B Y B0 ~Y @ D

_— o~
Q

Selie ofs |

20

30

36

39
40
41
42
43

4n

Part No.
C6251A-07-01
RUN6246-103003
RUN6246-103003y

GB70-85
RUN6246-103004

RUN6246-103048
RUN6246-103007
GB301-84
RUN6246-103007-1
C6251A-07-21
C6251A-07-21y
C6251A-07-22
GB70-85
C6251A-07-22-2
RUN6246-103049
GB77-85
RUN6246-103026
GB77-85
RUN6246-103027
RUN6246-103025
RUN6246-103028
RUN6246-103029
GB70-85
RUN6246-103030A
C6251A-07-18
GB70-85
C6251A-07-16
C6251A-07-15
C6251A-07-23
RUN6246-103019
GB70-85
C6251A-07-02
GB79-85
GB1155-79
RUN6246-103040
C6251A-07-41
C6256A-07-41
GB70-85
C6251A-07-50
C6251A-07-45
GB83-88
RUN6246-103060
RUNG6246-103061
RUN6246-103062
RUN6246-103051
C6251A-07-12

Parts List for CL-75 (L626D)

Name
Saddle

Cross Feed Nut(Metric)

Cross Feed Nut(Inch)
Screw
Gib

Handle
Bracket
Bearing
Clamp Nut

Cross Feed Screw (Metric)
Cross Feed Screw (Inch)

Cross Feed Pinion
Screw

Flat Key

Handle

Screw

Clutch Dial

Screw

Cross Feed Dial
Wave Type Washer
Nut

Handle

Screw

Handle
Gib-left-front
Screw

Holder Gib

Gib

Bracket
Clamp-Carriage
Screw
Cover-Cross Sliding
Screw

Ball Cup

Nut

Swivel Table
Swivel Table
Screw

Compound Rest
Four Way Tool Post
Screw

Washer

Clamping Handle
Clamping Handle
Gib

Wiper

Specification Qty.
1

M6x35
1
1
8101 2
I
1
1
1
Mo6x10 1
1
1
M6x5 1
1
M6+8 1
1
1
1
1
M8x16 3
1
1
M8x30 4
1
1
1
1
- MI10x40 2
1
M8x30 1
6 6
3
1
1
M10x55 I
]
1
M12x55 ¢

i gt et

09/09/2014
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60
61
62
63

65

83

Part No.

C6251A-07-13
RUNG6246-103077
GB818-85

GBB80-85

GB308-84
C6251A-07-35
C6251A-07-08
C6251A-07-09
C6251A-07-10
C6251A-07-11
RUNG6246-103031
RUN6246-103036
RUN6246-103037
C6251A-07-39
C6251A-07-38
RUN103044-1
GB301-84
GB80-85
RUN103047
RUN6246-103047-1
RUN6246-103046-1
RUN6246-103045
RUN6246-103044
RUN6246-103043-1
RUN6246-103043
C6251A-07-42
RUN6246-103053
RUN6246-103057-2
RUN6246-103056-1
GB2089-80

- GB70-85

RUN6246-103068
GB68-85
RUN6246-103064
RUNG6246-103065
RUN6246-103066
RUN6246-103067
GB70-85

GB118-86

GB70-85

GB70-85

GB70-85
C6251A-07-20
GB818-85
C6251A-07-44
C6251A-07-43
RUNG6246-103058-1
RUNG6246-103058-2

Parts List for CL-75 (L626D)

Name
Case-Wiper
Screw
Screw
Screw
Ball
Gib
Wiper
Wiper
Case-Wiper
Wiper
Plug
Screw
Screw
Case-Wiper
Wiper
Nut
Thrust Bearing
Screw
Nut
Wave Type Washer

Dial-Compound Rest

Collar

Seat Compound Rest Screw

Nut

Screw-Compound Rest

Tool Post Shaft
Block-Tee
Botton
Sleeve
Spring
Screw
Plate
Screw
Body Pump
Spring
Stopper
Plug

Screw
Taper Pin
Screw
Screw
Screw
Gib-Front
Screw
Case-Wiper
Wiper
Blacket
Screw

09/09/2014

Specification Qty.

M4x12
M8x10
6

8102
M6+10

840

30%2.4

1x5%18
. Mo6x20

M5x20

M10x60
8x60
M8x20
M8x25
M6x20

M4=12

2

i~

I
12

L
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No.

89
90
91
92

2]
Il

94

Part No.
GB77-85
RUN6246-103052
RUN6246-103052-1
GB119-85
GB77-86
GB301-84

Parts List for CL-75 (L626D)

Name
Screw
Screw
Pin
Pin
Screw
Thrust Bearing

Specification Qty.

M8x40

D6>60
M&x=10
8104

I

—_— e L

09/09/2014
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Ref.

=
o
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Parts No.

104001-01
104001-02
104002-00
104001-00-01
104003-01
104003-02
C6251A-06-01
104004-02
104001-00-02
104001-00-03
104001-00-04
104005-0
104006-01
104006-02
104001-00-05
104001-00-06
104007-00
104001-00-07
124001-00-08
104001-00-09
104008-00
“104001-00-01
104001-00-11
104001-00-12
104010-00
104011-00
104001-00-13
104012-00
104013-00
104001-00-14
104014-00
104001-00-15
104001-00-16
104001-00-17
104007 -
104001-00-19
164001-00-20
104001-00-21
104015-00
104016-00
104001-00-22
104001-00-23
104017-00
104018-01
104018-02
104019-00
104001-00-24
104020-00
104001-00-25
104021-00
104001-00-26
104022-01
104022-02
104023-01
104023-02
104001-00-27
104001-00-28
104026-01
104026-02
104027-00
104001-00-29
104028-00

00-18

Parts List for CL-75 (L626D)

APRON

Description Ho.
0FF/MC
Apron (Right Hand)................... 1
Aeron (Left Hand).................... ]
Gib. ]
Socket Head Cap Screw (HBXP1.0X12L)..12
lLead Nut Assy (Right Hand).......... ]
Lead Nut Assy (Left Hand)........... 1
Haft Hut (Metric).... .......cco.... 1
Haft Nut (Inch)........... ....... 5w A ]
Socket Head Cap Screw (HBXP1.0XI16L)..38
Socket Head Cap Screw (MH6XP1.0X14L)..1
Socket Head Cap Screw (MGXP1.0X10L)..1
Y Ry T D 2
Shaft (Right Hand)................... 1
Shaft (Left Hand)....... ... .. ....... 1
O0-Ring P26B. ...t 2
Socket Head Set Screw (M8XP1.25X8L)..2
Lever Heads . vsiman Simeememazsio gt aieis 1
Steel Ball 68 YA ™) wenmonmassmensmmes 7
Spring (OBX0. BX20L) . vosmsnmsnmasnnmass 2
Socket Head Set Screw (M8XP1.25X8L)..2
N T T I Yy 2
L A T TR T h T 2
Socket Head Set Screw (M4XPO.75X10L..4
011 Sight... . . g .« oW\ D)\ e e s e min = 1
Pin. ..o, o el M OV o et e v s om e ]
Bottom Cover...ovuu i, 1
0il Seal TC 15%25X7..... ... ... 1
Bade kel . . « ™. . . iviii i e e 1
g g ]
Socket Head Set Screw (M6EXP1.0X6L)...1
R I R R R R g e 1
Nut (MBXP1.25) .. i 1
Socket Head Set Screw (M8XP1.25X40L..1
Socket Head Set Screw (MG6XP1.0X40L)..1
D-Ring PB.u .o e 1
Wot: (MBXFI1o00a.wusm-omanasss nuwesmws i
Drain PlUZs s am s amsems vowsmewmes v v s o 1
Dil Seal TC 32%42X10...vivivrmveswmse 2
Biti S T B & o w e a0 i ms % 505 & omiois  oax o e ml ¥ N e 5 B AN 8 8 2
Sleeve-feed Rod.....cvviveiivinnnanns 1
Cny BXTORABL, s nasaonssmuesman s gewom ol
Key BXBXI2L, cosiasmemmpmunnesnmssamss 1
B E T e oo o ot 6 i G e R E R RS SRV N &y a5 1
T o B P L 1
S Al = WO Me s oo om e enneeaeae s 1
Shafb.esssmsmiswe v e e v s 8 6 E B 1
Thrust Bearing (#2904).............. 2
P R (-F- 1 S 1
Washer-Lock 020 . . i i i i e et ettt 1
T R i 1
Socket Head Cap Screw (M6XP1. 0xz2oL)..1
Spring (Right Hand}' .................. 1
Spring (Left Hand) .. oo o een 1
(Righ Hand) 1

Safe device block
Safe device block

Shaft
Shaft

(Left Hand)

(Right Hand)....
(Left Hand).....

09/09/2014
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APRON
Ref. Parts No. Description HO .
No. OFF/MC
55, 104029-01 MU o 5o 5 50 55 25 5 % e vor o s o o 3 v 0 0 i . e % 1
55, 104029-02 e 1
56.  104001-00-30  Spring Washer................. . 7"
57. 104030-00 R 1
58. 104001-00-31 Rut (MI12XP1.25) ... ... . . . . . . . . . . .. 1
59. 104031-00 o o 1
60. 104001-00-32 Socket Head Set ScreW (MS5XP0O.8X8L)....1
61 104032-00 SPring. ..o 1
62. 104033-00 Cover.. ..o Al T T 1
63. 104001-00-33 Ball Bearing #6005........... L8 e B e g e 1
64. 104034-00 WVorm Gear...... ... .. .. . . . .. . 1
655 104035-00 Gear. .., 1
66. 104001-00-34 Key (7X7x12L)Y. ... . 1
67. 104036-00 I R 1
68. 101037-00 o R B ]
69. 104038-00 gt i 1
70. 104039-00 DUPBIEB E § 406 5858 s m om0 5 v 0 0 e 0t 3 0 6 16 R B 1
71. 104001-00-35 Socket Head Set Screw (H10XP1.5X30L)..1
72, 104001-00-36 Ball Bearing #6204................... 1
73. 104040-00 CBVBP & s e v 8 55 0 B B B RS R AL B RS w5 ch K o 1
4. 104001-00-37 Extoramal Cirg)ipscomos oo 650 08585 0ixmme 2
This 104041-00 Gear. v et e e 1
76 . 104042-00 Shaft. . .o 1
78. 104001-00-38 Key G6XBX20L..... o0 .  Nu.ioonvss g nt g
79. 104001-00-39 Socket Head Set Screw (MG6XP1.0X8L)....1
80. 104048-00 SPaCEr . g . A N T s v h e e 1
81. 104001-00-40 Pin S xdbbt\ )N P oo e ]
82. 104049-00 Ear aBNE\ L\ s 1
83. 104001-00-40 Ball Bearing #6003.................... 1
84. 104050-00 Cover. .o 1
85. 104051-00 Shaft... ... 1
86. 104001-00-41 Rey IBRBRZEL] . onsniinpsmwrmes s eams mess 1
87. 104052-00 R T T I TS 1
88. 104001-00-42 Socket Head Set Screw (MBXP1.0X25L)...1
89. 104053-00 Heedle Bearing 20X22X30.............. 1
90. 104052-01 BUSHINB covswomosmen 08555 505 8 508 89 § bond 0la
91. 104054-01 Dial-Rack (Metried)....................1
91. 104054-02 Dial-Rack (Inch)..... ... 1
g2. 104055-00 Hand Wheel....... .. . i iininnunn... 1
93. 104056-00 Handle. ... e i 1
94 . 104057-00 Nasher. ... o e e 1
a5, 104001-00-43 Socket Head Cap Screw (M8XP1.25X16L)..1
96 . 104001-00-44 Digd]l PFlate:issininisviamsmosassoinesmss 1
97. 104059-00 Dial Indicator Shaft........... Wi 5 i 1
98. 104058-00 Thread Dial Body........ ... 1
99, 104001-00-45 Socket Head Cap Screw (M8XP1.25X70L)..1
100. 104001-00-46 Vasher i mesmanicome mes oo mesmusmsmwassen 1
101. 104001-00-47 Hut W3/8"-1BUNC....... .. .0 .ciuiienmnnn.. 1
102. 104001-00-48 Pin O3X4L. ...ttt iieee e 1
103. 104060-00 Gear (Metric) 11T.......ccvivieninn. 1
103. 104061-00 Gear (Metric) 13T woomusasmanme v 1
103. 104062-00 Gear (MHetrie) T4Tuiwiomvmsimesmsncesiwen 1
103. 104063-00 Gear (Hetric) 16T. ... . i onn.n 1
103. 104064-00 Gear (Inch) 10T e e e e e e e 1
103. 104065-00 Gear (Metric) 18T....... ¢ iinnnnn. 1
104. 104046-00 S PBGET « o s b s s s s ds @ s an@s @ s wam s mswn s 1
105. 104001-00-49 DB 8 . v o G BT T S E W E B A R e s e 1
106. 104001-00-50 L e P R 1
107. 104001-00-51 P8 BB e w05 B 55 5 E T GE B AR E TR e R % e e e 1
108. 104001-00-52 B0 B o s o0 ok 5 5 5 30 % B ¥ B 6 R € e @ e e e 1
109. 104001-00-53 O IO N = v owe vt ne x st ne oo 8 e e & B X B E (88T § A0 ¥ 1
110. 104001-00-54 P8 B oms v o o rar o ms m sms w ot g ey ok D DR €6 NOR A ]
111. 104039-00 S PAC e e o v it e e e e e e s 1
112. 104001-00-55 Spring Leefl ... .. e 2
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No.

b — > P T U LD e

o B W e

i i
-1 3 D

et
L 0

2
21
22
23
24
25
25
26
27
28
29
30
3
32
33
34
38
36
37
38
39
40
4]
42
43
43

Part No.

C6246B-105003
C6251A-08-01
HG4-692-67
GB1155-79
C6251A-08A-01
GB70-85
C6246B-105005
GB301-84
GB70-85
C6246B-105006
C6246B-105009
GB1096-79
RUN6246-104056 A
RUN6246-101088
GB80-35
C6246B-105011
C6246B-105010
(GB56-88
GB95-85
C6251A-08-07
C6251A-08-06
GB818-85
GB80-85
C6246B-105030
GB5782-86
C6251A-08-02
C6256A-08-02
GB95-85
RUN6246-105018
RUNG6246-105028
RUNG6246-105017
RUN6246-105020 .
Co6246B-105012+
C6246B-105021
C6251A-08-05
B-M10
RUN6246-105004
B-M12
RUN6246-105006
C6251A-08-04
RUN6246-105007
GB80-85
GB119-86
C6251A-08-03
GB5782-86
GB95-86

Parts List for CL-75 (L626D)

Name

Tailstock Sleeve
Tailstock Body
Oi1l-Seal

Oil cup

Feed Screw
Screw

Feed Nut
Thrust Bearing
Screw
Cap-Body End
Dial-Feed

Flat Key

Handle

Screw

Screw

Washer
Hangdle Wheel
Nut

Washer
Case-Wiper
Wiper

Screw

Screw

Pin Shaft

Screw

Bottom Tailstock
Bottom Tailstock
Washer
Bolt-Clamp
Sleeve
Block-Adjusting
Screw

Taper Gib Strip
Block Clamp
Shaft

Iever Sleeve
Lever

Lever Sleeve
Lever

Shaft

Screw

Screw

Pin Shaft
Clamping Handle
Screw

Washer

Specification Qty.
]

PD75x95x12
10

M6=16
8105
M6x16
6x20

M5x25

M20
20

M4x12
M6x12

M12x70

12

M10

M12

M16x%30
12x80

M20x100
20

._.._np_.al\,)[\,}.—ly—-;—-v—-»—lv-—lv——ln—-n—‘ﬁ—*i—lh—*r—*mmml\)i—‘wﬁl\}t\)HH»-—-—-—us—th——a‘_;._.qu\J»—a.b;-—-t-_)»_‘,_.
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No.

Lo NS —

el To R IR e S

—
e

.__
oo Lo IO

16
17
18
19
20
21
22
23
24
25
26
97
28
29
30
31

33
34
35
30
37
38
39
40
41
42
43
44
45
46

~
1

18
19
50

Part No.
RUN6246-106016
C6251A-01-16
C6251A-01-05
GB879-86
GB70-85
C6251A-01-01
GB118-86
GB70-85
C6251A-01-07
C6251A-01-04
GB301-84
RUN6246-106010-1
RUN6246-106008
RUN6246-106010-02
RUN6246-106014
C6251A-01-22
GB70-85
Q81-1
GB308-84
RUN6246-106019-2
GBR0-85
RUN6246-106020
C6251A-01-08
C6251A-01-09
RUN6246-106019-1
C6251A-01-21
CM6233-2055
GB70-85
RUN6141-106018
GB70-85
RUNG246-106010-07
RUN6246-106020-1
GB80-85
C6251A-01-10
GB1171-74
GB1171-74
GBR18-85
GB93-86
GB70-85
RUN6246-106028-1
Y132M-4
GB70-85
RUN106046
GB6170-86
RUNG6246-106079
GB97.1-86
GB5782-86
RUNG6246-106034
RUN6246-106050
Q81-3

Parts List for CL-75 (L626D)

Name
Seat-Switch
Lead Screw
Rack
Spring Pin
Screw
Bed
Taper Pin
Screw
Bracket
Nut
Thrust Bearing
Plug
Bush
Plug
Bush
Bracket
Screw
Spring
Ball
Star Type Ring
Screw
Cam
Feed Rod
Started Rod
Star Type Ring
Bracket
Cam
Screw
Seat-Pilot Light
Screw
Spacer
Shae Clamp
Screw
Auto Stopping Rod

Belt
Belt

Cross Recessed Head Screw

Washer
Bolt

Cover Motor Seat
Motor
Screw
Screw

Nut
Washer
Washer
Bolt

Motor Seat
Shaft

Spring

Specification Qty.
1
1
|

5x30 I
M6%25 10
1

1045 2
M10%40 2
1

1

8105 2
1

1

1

1

|

M6%20 2
1x5%25 1
6 I

|

M6x8 2
1

1

I

I

1

I

M4 x40 2
]

M8x25 2
|

I

M8 6 4
1

B76(60Hz) i
B77(50Hz) 1
M6x8 12
16 2
M16%55 2
1

7 5kw 1
M8 %55 1
2

M16 6
4

10 4
M10x35 4
1

1

3x6x115 ]
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o1 e en a2
T > G0 B

J1 N
~1

58

68

70
71
T2
73
73
74
75
76
77
78
79
80
81
81
82
82
83
84
85
86
87
87
88
89
90
90
g1
92
g

o

Part No.
RUN6246-106039
RUNG6246-106040
RUNG6246-106037
RUN6246-106045
RUNG6246-106041
LXW5-11GI
RUN6246-106069
GB6172-86
RUNG6246-106029
GB70-85
GB6172-86
RUN6246-106091
GB70-85
GBo6172-86
RUN6246-106047
RUN6246-106048
RUN6246-106048a
C6251A-01-03
C6251A-01-11
LXWS-11M
LXW5-11M
RUN6246-106078
RUN6246-106082
C6251A-05-07
C6256A-05-07
GB6170-86
RUN6246-108063
RUN6141-108017
C6251A-05-06
C6251A-05-08
RUN6246-108004
GB278-89
C6251A-05-10
C6256A-05-10
C6251A-04-03
C6256A-04-03
RUNG6246-106036
RUN6246-106042A
C6251A-01-13
RUNG6246-106073
C6251A-04-02
C6256A-04-02
C6251A-01-15
RUNG6246-106071
C6251A-01-20
C6256A-01-20
C6251A-04-02-1
C6251A-05-07
C6256A-05-07

Parts List for CL-75 (L626D)

Name
Shaft
Arm Brake
Cam
Shaft
Bracket-Motor Seat
Limited Switch
Block-Leveling
Nut
Bolt
Screw
Nut
Limited Switch Seat
Screw
Nut
Belt-Brake
Belt Pully
Belt Pully
Stand
Cover Motor Seat
Limited Switch
Nut
Limited Switch Seat
Bolt
Gear
Gear
Nut
Bolt
Washer
Top Cover
Bracket
Bolt
Eall Bearing
Gear
Gear
Gear
Gear
Bracket
Arm
Pedal-Brake
Screw
Cover-End
Cover-End
Guard Assy
Cover
Plate
Plate
Hing
Gear
Gear

09/09/2014

Specification Qty.

M24x2

M5x10
M5

M5x10
M5

50Hz
60Hz

Ml6

16204
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No.

96

Part No.
CO6251A-04-03
C6256A-04-03
RUN6246-108002
GB70-85
C6251A-05-11

1 CO256A-05-11

GB70-85
RUNG6246-108005
C6251A-05-09
GB1096-79
C6251A-05-04
C6251A-05-05
REUIN6246-108074

1 C6251A-05-12

C6251A-05-11y
C6256A-05-11y
GB893.1-86

! C6251A-15-01
7 C6256A-15-01
' C6251A-15-02y
- C6256A-15-02y

C6251A-05-11y
C6256A-05-11y
C6251A-15-01y
C6256A-15-01y
RUN6246-108015
C6251A-15-02y
C6256A-15-02y
C6251A-05-07y
C6256A-05-07y
(GBRO4 1-86
GB70-85
RUNG6246-106009

7 (GBRI18-85

C6251A-01-02
GB70-85

GB381-86
GB6170-86
GB70-85

GB70-85
RUN6246-106059
RUN6246-106053
GB79-85
GB6170-86

7.16-1
C6251A-01-07-1
RUN6246-106010-4
GB318-85
RUNG6246-10603 1

Parts List for CL-75 (L626D)

Name
Gear
Gear
Spacer
Screw
Gear
Gear
Screw
Spacer
Spacer
Key
Shaft
Spacer
Screw
Screw
Gear
Gear
External Circlip
Gear
Gear
Gear
Gear
Gear
Gear
Gear
Gear
Spacer
Gear
Gear
Gear
Gear
Lixternal Circlip
Screw
Plate
Screw
RBed Gap
Screw
Bolt Pin
Nut
Screw
Screw
Bracket
Bracket
Screw
Nut
Lever Bush

-Bush

Oil Plug
Screw
cover

Specification Qty

]

i

ME=20 I
i

i

Mo6x10 3
]

2

610 |
|

[

]

I

]

]

47 2

J

I

1

]

I

]

|

]

I

1

|

2

2

20 1
M6&x70 2
|

M58 2

1

M12x50 4
10x75 2
MI10 2
M10%x40 2
M6x16 2
1

]
M8=30 2
M3 2
M12x40 |
]

1
M5 =R 3
]

09/09/2014



Page 37

No.
133
134
135
136
137

138

139
140
141
142
143

Part No.
GB80-85
GB80-85
GB70-85
RUNG6246-106057A
RUN6246-106055
RUN6246-106058
Q81-1
RUNG6246-106056
GB70-85
GB70-85
GB93-86

Parts List for CL-75 (L626D)

Name
Screw
Screw
Screw
Lever
Pin
Washer
Spring
Bush
Screw
Screw
Washer
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Specification Qty.
M6>8 1

Mo6x8 I

M6%35 4
1

1

1

1x6x20 3
1

M8x20 4
M16=55 6
MI16 6





